QuadGuard Elite

M10 [24”]

Product Description Assembly Manual

TRINITY
‘ ' Ahead of the Curve®



QuadGuard®Elite M10 [24”]

The QuadGuard® Elite M10 has been tested pursuant to American Association of State Highway and
Transportation Officials (“AASHTO”) Manual for Assessing Safety Hardware (“MASH”)
specifications. The QuadGuard® Elite M10 has been deemed eligible for Federal-aid reimbursement
on the National Highway System by the Federal Highway Administration (“FHWA”).

Product Description
Assembly Manual

| 4
TRINITY

2525 N. Stemmons Freeway
Dallas, Texas 75207

Warning: The local highway authority, distributors, owners, contractors,
lessors, and lessees are RESPONSIBLE for the assembly, maintenance, and
repair of the QuadGuard® Elite M10. Failure to fulfill these
RESPONSIBILITIES with respect to the assembly, maintenance, and repair
of the QuadGuard® Elite M10 could result in serious injury or death.

Important: These instructions are for standard assembly specified by the
appropriate highway authority. In the event the specified system assembly,
maintenance, or repair would require a deviation from standard assembly
parameters, contact a Trinity Highway representative. This system has been
deemed eligible by the FHWA for use on the national highway system under strict
criteria utilized by that agency.

This manual must be available to the worker overseeing and/or assembling the product at
all times. For additional copies, contact Trinity Highway directly at (888) 323-6374 or visit
TrinityHighway.com.

The instructions contained in this manual supersede all previous information and manuals. The
information, illustrations, and specifications in this manual are based on the latest QuadGuard®
Elite M10 system information available to Trinity Highway at the time of printing. We reserve the
right to make changes at any time. Please contact Trinity Highway to confirm that you are referring
to the most current instructions.

QuadGuard® is a registered trademark of Energy Absorption Systems, Inc. Part No. 620076
© 2019 Trinity Highway Products, LLC
TrinityHighway.com 1 Revision B October 2019



https://trinityhighway.com/
https://trinityhighway.com/

Table of Contents

Customer Service CONTACES .......uuiiiiie i e e e e e e e e e e e e e s nnnnnaeeeeaan 3
Important INtrodUCOry NOTES ... 3
Safely SYMDOIS ...t 4
Safety RUIES fOr ASSEMIDIY ........uuiiiiiiii e neannes 4
Limitations and WarmningS. ......cooieiiiiii ettt e e e e e e e e e e e e e e e e e s 5
SYSIEIM OVEIVIEW ...ttt e e e e e ettt e e e e e e e e s bbb et e e e e e e e e s neeaaaeeans 6
[aTS o T=To1 S a1 o] o1 oo [REEEEERR R UOPPPIRt 6
System COMPONENES.......ccooiiiiiiii i, 7
ReCOMMENA TOOIS ... 11
Site Preparation/FOUuNdation ... 13
Foundation/ANChOriNG ........oooiiiiiii 14
Determing Transition Ty P ... e e e e e e e e e e e 14
Trinity Highway Approved Adhesive Anchoring SYStEM ..........coooiiiiiiiiiiiieee e 15
RV o= I Y T o o T = S 15
F N 1o o Y=Y 4 0] o LY A 0= 1U [ I 16
o]y bdo] gl = [N o o T ] £ PSSP 17
Measuring the Width ... 20
L@ TUE= o [ TUE= Yo Rl =111 L= 1Y B TSRS 21
ASSEMDIY PrOCEAUIES ...ttt e e e e e e e e e nbene s 21
Tension Strut Backup.......ooo oo 21
QuadGuard® Elite M10 Final Inspection Checklist.............cccceeiiiiiiiiiicee e, 37
Y E=Y a1 C=T g =Y et Y= g o [ =T o T- 1 R 38
Visual Drive-By INSPECHION .......coiiiiiiiiiiiii e 38
AT 11 O o T 1= 7= Yo 1o o IR 38
Post-Impact INSIIUCHIONS.......coeee e 40
Parts Ordering ProCEAUIE ............eiiiiiii et e e e e e e e 42
Maintenance Flow Chart and System Drawings ..........cccoooiiiiiiiiiieeeiiiie e 43
QuadGuard® Elite M10 w/Tension Strut Backup...........ccocvvveiiiieiiiie e 44
Tension Strut Backup ASSEMDIY .........uiiiiiiiiiiie e 45
Diaphragm ASSEMDIY ......cooi e 46
Fender Panel ASSEMDIY ... e e e e e e e e 47
= Y NS T=T=T o 0 o] Y 48
INOSE ASSEMIDIY ...ttt ettt e e e e e e e e e e e e e e s e e e e e e e e e e e 49
Hit Indicator With HardWare .............oooiiiiiiiii et eeeennees 50
MONOTail ASSEMDIY ... 51
CoNnCrete Pad ... 52

TrinityHighway.com 2 Revision B October 2019



https://trinityhighway.com/

Customer Service Contacts

Trinity Highway is committed to the highest level of customer service. Feedback regarding the
QuadGuard® Elite M10 system, its assembly procedures, supporting documentation, and
performance is always welcome. Additional information can be obtained from the contact
information below:

Trinity Highway:

Telephone (888) 323-6374 (USA)

P +1 312 467 6750 (International)
E-mail TrinityHighway.com/Contact
Online TrinityHighway.com

Important Introductory Notes

The performance of the QuadGuard® Elite M10 as designed, and approved for reimbursement by
the FHWA pursuant to its MASH standard, is dependent upon the proper assembly, deployment
and future maintenance of the system. These instructions should be read in their entirety and
understood before assembling the QuadGuard® Elite M10. These instructions are to be used in
conjunction with the assembly of QuadGuard® Elite M10 system and are for standard assemblies
only as specified by the applicable highway authority. If you need additional information, or have
questions about the QuadGuard® Elite M10, please contact the highway authority that has
planned and specified this assembly and, if needed, contact Trinity Highway Customer Service.
This product must be assembled in the location specified by the appropriate highway authority. If
there are deviations, alterations, or departures from the assembly protocol specified in this
manual, the device may not perform as tested.

Important: DO NOT use any component part that has not been specifically
approved for this system during the assembly or repair of this system.

This product has been specified for use by the appropriate highway authority and has been
provided to that user who has unique knowledge of how this system is to be assembled. No
person should be permitted to assist in the assembly, maintenance, or repair of this system that
does not possess the unique knowledge described herein. These instructions are intended for
an individual qualified to both read and accurately interpret them as written. These instructions
are intended only for an individual experienced and skilled in the assembly of highway products
that are specified and selected by the highway authority.

A Manufacturer's Drawing Package will be supplied by Trinity Highway upon request. Each
system will be supplied with a specific drawing package unique to that system. Such drawings
take precedence over information in this manual and shall be studied thoroughly by a qualified
individual who is skilled in interpreting them before the start of any product assembly.

TrinityHighway.com 3 Revision B October 2019



https://trinityhighway.com/
https://trinityhighway.com/contact/
https://trinityhighway.com/contact/

Safety Symbols

This section describes the safety symbols that appear in this QuadGuard® Elite M10 manual.
Read the manual for complete safety and assembly information.

Symbol Meaning

Safety Alert Symbol: Indicates Important, Caution, Warning, or Danger. Failure
to read and follow the Important, Caution, Warning, or Danger indicators could
result in serious injury or death to workers and/or bystanders.

Warning: Read safety instructions thoroughly and follow the assembly directions
and suggested safe practices before assembling, maintaining, or repairing the
QuadGuard® Elite M10. It is the responsibility of the installer to follow the
instructions contained in this manual. Failure to comply with these warnings could
result in increased risk of serious injury of death in the event of a vehicle impact.

Important: Please keep up-to-date instructions for later use and reference by
anyone involved in the assembly of the product.

Safety Rules for Assembly

* Important Safety Instructions *

This manual must be kept in a location where it is readily available to persons who are skilled and
experienced in the assembly, maintenance, or repair of the QuadGuard® Elite M10. Additional
copies of this manual are available from Trinity Highway by calling (888) 323-6374 or at
TrinityHighway.com/Contact. Please contact Trinity Highway if you have any questions
concerning the information in this manual or about the QuadGuard® Elite M10.

It is the responsibility of the installer to use appropriate safety precautions when operating power
equipment, mixing chemicals, and when moving heavy equipment or QuadGuard® Elite M10
components. Safety articles including but not necessarily limited to work gloves, eye protection,
safety-toe shoes, and back protection should be used.

Warning: It is the responsibility of the installer to use all safety measures
incorporating appropriate traffic control devices specified by the highway authority.
These measures must be used to protect all personnel while at the assembly,
maintenance, or repair site.

Warning: Failure to comply with these warnings could result in increased risk of
serious injury or death in the event of a vehicle impact with a system that has not
been accepted by the FHWA.

Warning: Use only Trinity Highway parts on the QuadGuard® Elite M10 for
assembly, maintenance, or repair. The use of component parts not specified herein
is strictly prohibited. The QuadGuard® Elite M10 assembled with Trinity Highway
Parts has been tested, approved, and accepted for state use by the FHWA. A
QuadGuard® Elite M10 Assembly using parts other than those specified herein has
not been tested, approved, or accepted for state use by the FHWA. Failure to follow
this warning could result in increased risk of serious injury or death in the event of
a vehicle impact.

TrinityHighway.com 4 Revision B October 2019




Limitations and Warnings

Pursuant to MASH “Recommended Procedures for the Safety Performance of Highway Safety
Features”, Trinity Highway contracts with FHWA approved testing facilities to perform and
evaluate crash tests to prepare a crash test results report. Trinity Highway is then able to submit
a Request for Federal Aid Reimbursement of Safety Hardware Devices to the FHWA for review.

The QuadGuard® Elite M10 has been deemed eligible by FHWA as meeting the requirements
and guidelines of MASH. These tests evaluate product performance defined by AASHTO
involving lightweight cars (approx. 2420 Ib. [1100 kg]) and full size pickup trucks (approx. 5000
Ib. [2270 kg]). A product can be certified for multiple Test Levels. The QuadGuard® Elite M10 is
certified to the Test Level(s) as shown below:

Test Level 3: 62 mph [100 kph]

These AASHTO directed tests are not intended to represent the performance of systems
when impacted by every vehicle type or every impact condition existing on the roadway.
This system is tested only to the test matrix criteria of MASH as approved by FHWA.

Trinity Highway expressly disclaims any warranty or liability for injury or damage to persons or
property resulting from any impact, collision or harmful contact with products, other vehicles, or
nearby hazards or objects by any vehicle, object or person, whether or not the products were
assembled in consultation with Trinity Highway or by third parties.

The QuadGuard® Elite M10 system is intended to be assembled, delineated, and maintained
within specific state and federal guidelines. It is important for the highway authority specifying the
use of a highway product to select the most appropriate product configuration for site
specifications. The customer should be careful to properly select, assemble, and maintain the
product. Careful evaluation of site layout, traffic speed/type, direction, and visibility are some of
the elements that require evaluation by the highway authority in the selection of a highway
product. For example, curbs could cause an untested effect on an impacting vehicle.

After an impact occurs, the debris from the impact should be removed from the area immediately
and the specified highway product should be evaluated and restored to its original specified
condition or replaced as the highway authority determines as soon as possible.

Warning: Do not assemble, maintain, or repair the QuadGuard® Elite M10 until
you have read this manual thoroughly and completely understand it. Ensure that
all Danger, Warning, Caution, and Important statements within the manual are
completely followed. Please call Trinity Highway at (888) 323-6374 if you do not
understand these instructions.

Warning: Ensure that all of the QuadGuard® Elite M10 Danger, Warning, Caution,
and Important statements within the QuadGuard® Elite M10 manual are completely
followed. Failure to follow this warning could result in serious injury or death in the
event of a collision.

TrinityHighway.com 5 Revision B October 2019




System Overview

The QuadGuard® Elite M10 is a potentially reusable, re-directive, non-gating crash cushion for
roadside features of 24” [610 mm]. It consists of energy-absorbing high density polyethylene
cylinders surrounded by a framework of Quad-Beam Panels.

Important: Trinity Highway makes no recommendation whether use or
reuse of any part of the system is appropriate or acceptable following an
impact. It is the sole responsibility of the project engineer and/or the local
highway authority and its engineers to make that determination. It is critical
that you inspect this product after assembly is complete to make certain that
the instructions provided in this manual have been strictly followed.

The QuadGuard® Elite M10 system utilizes two types of Cylinders in a “staged” configuration that
are designed and tested to address vehicles as defined by MASH for both lighter cars and heavier,
high center-of-gravity vehicles.

Impact Performance

The 8 Bay QuadGuard® Elite M10 systems have successfully passed the requirements stipulated
in MASH, Test Level 3 tests with both the light car and pickup trucks at speeds of up to 62 mph
[100 kph] at angles up to 25 degrees.

During head-on impact testing, within MASH criteria, the QuadGuard® Elite M10 has been shown
to telescope rearward to absorb the energy of impact. When impacted from the side, within the
applicable MASH criteria, it has been shown to redirect the vehicle back toward its original travel
path and away from the highway feature.

Warning: It is the sole responsibility of the project engineer and/or local highway
authority and its engineer to ensure that the QuadGuard® Elite M10 and delineation
used meet all federal, state, specifying agency, and local specifications.

Warning: Itis the sole responsibility of the project engineer and/or local highway
authority and its engineer to ensure that the QuadGuard® Elite M10 meets all
appropriate Manual on Uniform Traffic Control Devices (“MUTCD”) and local
standards.

> >

Inspect Shipping

Check the received parts against the shipping list supplied with the system before deploying the
QuadGuard® Elite M10. Make sure all parts have been received (pp. 7 - 11).

Important: The Manufacturer’'s Drawing Package supplied with the QuadGuard®

Elite M10 must be used with these instructions for proper assembly and should
take precedence over these general instructions.

Warning: Do NOT modify the QuadGuard® Elite M10 in any way.

> P

TrinityHighway.com 6 Revision B October 2019




System Components

Below is a list of system components that may be used in your particular QuadGuard® Elite M10
configuration. Verify parts delivered and system details with the BOM (Bill of Materials) and
system drawings shipped with your system. Please call Trinity Highway if you have any system

questions (p. 3).

Note: Components are not shown to scale.

Diaphragm 24”

Belt Nose, Y

Tension Strut Backup 24"

618857

625647

605100

Flat Screw 5/8X5,G8

Die Spring, 5/8 X 1 1/2

Rail Nut, Hex, 5/8
P

116878

117459

003340

Mushroom Washer

Rail Bolt, 5/8"X2”, G5

Nose Assy 24, M10, QGE, Y

617045

118614

618843

TrinityHighway.com

Revision B October 2019




Cylinder Nose, HDPE, 28X20

Extension, Backup, M10, QGE

Bolt, Hex,3/4X5,G5,G

606689

618536

113573

Plate, Nose Cylinder, G

Bolt, Hex, 5/8X3 1/2, G5

Panel, Fender, QG

612253

113660

611832

Bolt, Hex, 5/8X2, G5

Washer, Flat, 5/8X1 3/4

Washer, Lock, 5/8

118570

003300

118100

Bolt, Hex, 3/4X9,G5,G

Washer, Lock, 3/4

Nut, Hex, 5/8

118563

118089

115970

TrinityHighway.com

Revision B October 2019




Bolt, Hex, 3/4X2, G8

Monorail Guide

Nut, Heavy Hex, 3/4

113555 611368 003704
Panel, Side, QG Extension, Diaphragm, Flat Flt St 3/16X2X13, W/Holes
611898 618525 618652
Bolt, Hex 5/8"X9” A325 Bolt, Hex 1/2"X3 1/2”, G5 Nut, Hex 1/2”

004489

113474

115939

Washer, Flat 1/2"X1 3/8”

Washer, Lock 1/2”

Stop, Tab, Weldment, G

118009

118082

614666

TrinityHighway.com

Revision B October 2019




Monorail, One Bay, QG, G

Monorail, Three Bays, QG, G

Clamp, Nose Belt, QG, G

< g

611370

611379

606330

Stud, 3/4X6 1/2, G5

Stud, 3/4X7, G5

Bolt, Hex, 3/4X9,G5,G

117540

117542

118563

Washer, Flat, 3/4X2

End Cap, Monorail, QG, G

Approved Adhesive

118027

608136

619316

Cylinder ME1 MASH

Cylinder ME2 MASH

Cylinder Assy ME3 MASH

618538

618649

618702

TrinityHighway.com

Revision B October 2019




Spring Torsion .078 LH ST Spring torsion .078 RH ST Bracket Hit Indicator LMC

117466 117467 605464

Recommend Tools

Documentation

¢ Manufacturer's Assembly Manual
¢ Manufacturer’'s Drawing Package

Personal Protective equipment

e Eye Protection
e Gloves
o Safety Toe Shoes

Cutting equipment

Rotary Hammer Drrill

Rebar cutting bit

Concrete drill (Double Fluted*) bits — 22 mm [7/8”]
Grinder, Hacksaw or Torch (optional)

Drill motor

Drill bits 1/16” through 7/8”

Important: Trinity Highway recommends using Double Fluted drills to achieve
required tensile strength when assembling the approved anchoring system.

Hammers

e Sledgehammer
e Standard hammer

TrinityHighway.com 11 Revision B October 2019




Wrenches

Heavy duty impact wrench

Standard adjustable wrench

1/2" drive Sockets: 9/16", 11/16", 3/4", 15/16", 1 1/8", 1 1/4"
1/2" drive Deep Sockets: 15/16", 1 1/4"

1/2" drive Ratchet and attachments

1/2" drive Breaker Bar - 24" long

1/2" drive Torque Wrench: 200 ft.-Ibs.

Crescent Wrench: 127 [300 mm]

Allen Wrench: 3/8”

Impact Wrench: 1/2"

Important: Because every impact is different, Trinity Highway makes no
recommendation whether use or reuse of any part of the system is
appropriate or acceptable following an impact. It is the sole responsibility
of the project engineer and/or the local highway authority and its engineers
to make that determination. It is critical that you inspect this product after
assembly is complete to make certain that the instructions provided in this
manual have been strictly followed.

Miscellaneous

Note:

Traffic control equipment

Lifting and moving equipment - Minimum 5,000 Ib. capacity required
Air Compressor (100 psi) and Generator (5 kW)

Pry bar

Drift pin 300 mm [12”]

Center punch

Tape measure 25’ [7.5 m]

Chalk line

Concrete marking pencil

Nylon bottle brush for cleaning 7/8” drilled holes

Rags, water, and solvent for touch-up

Chain, 3/8” grade 40, 20’ [6 m] with 1/2” [13 mm] hooks
Acetylene torch

The above list of tools is a general recommendation and should not be considered

an extensive list. Depending on specific site conditions and the complexity of the
assembly specified by the appropriate highway authority, the required tools may vary.
Decisions as to what tools are needed to perform the job are entirely within the discretion
of the specifying highway authority and the authority’s selected contractor performing the
assembly of the system at the authority’s specified assembly site.

TrinityHighway.com 12 Revision B October 2019




Site Preparation/Foundation

A QuadGuard® Elite M10 should be assembled only on an existing or freshly placed and cured
concrete foundation (4000 psi [28 MPa] minimum). Location and orientation of the concrete base
and attenuator must comply with project plans or as otherwise determined by the resident project
engineer.

Recommended dimension and reinforcement specifications for new concrete foundations are
provided in Trinity Highway Concrete Foundation drawing, supplied with the system. The system
may only be assembled on reinforced concrete roadway (minimum 6” [150 mm] thick). Assembly
cross-slope shall not exceed 8% and should not twist more than 2% over the length of the system;
the foundation surface shall have a light broom finish.

2. S 8% (59 (12:1)

o T] MAXIMUM
ALK !
— s NJ
LEVELINGPAD /o
(SHOWN EXAGGERATED FOR
CLARITY)
Figure 1

Cross-Slope

Caution: Accurate placement of all steel rebar is critical to avoid interference with
the concrete anchor bolts.

Warning: Location of the Backup in relation to nearby objects will affect the
operation of the attenuator. Upon impact, the Fender Panels telescope rearward
and extend beyond the rigid Backup as much as 25” [635 mm]. Position the Backup
so that the rear ends of the last Fender Panels are a minimum of 25” [635 mm]
forward of objects that would otherwise interfere with movement of the rearmost
Fender Panels. Failure to comply with this requirement is likely to result in system
performance which has not been crash tested pursuant to MASH criteria and may
also cause component damage which will necessitate maintenance or
replacement of the system.

Warning: Ensure that there is proper site grading for the QuadGuard® Elite M10

placement as dictated by the state or specifying agency pursuant to the AASHTO
Roadside Design Guide.

TrinityHighway.com 13 Revision B October 2019




Foundation/Anchoring

Warning: lItis the responsibility of the local DOT or appropriate highway authority
to ensure that this assembly conforms to the AASHTO Roadside Design Guide.

Warning: It is the responsibility of the installer to ensure that your assembly
procedure meets all appropriate Occupational Safety and Health Administration
(“OSHA”) and local standards.

Asphalt Installations
Warning: QuadGuard® Elite M10 systems have not been tested on asphalt.

Concrete Installations

For concrete installations, the QuadGuard® Elite M10 system should be installed only on an
existing or freshly placed and cured concrete base (4000 psi [28 MPa] minimum). Orientation of
the concrete base and the attenuator must comply with the project plans or as otherwise
determined by the resident project engineer or appropriate highway authority.

Recommended dimension and reinforcement specifications for new concrete pads can be found
on the standard drawings.

Concrete Pad or Roadway
Foundation: 150 mm [6”] minimum depth P.C.C.
Anchorage: Approved adhesive with 180 mm [7”] studs 140 mm [5 3/4”] embedment

Determine Transition Type

Note: A proper Transition Panel or Side Panel must be used on each side of the Backup. A Side
Panel is not needed when a Transition Panel is used.

Note: The proper Transition Panel or Side Panel must be used for proper Transition Panel impact
performance of the system. The correct panel to use will depend on the direction of traffic and
what type of highway feature the QuadGuard® Elite M10 is shielding. Contact the Customer
Service Department prior to assembly if you have any questions (p. 3).

Figure 2
Side Panel

TrinityHighway.com 14 Revision B October 2019



https://trinityhighway.com/contact/

Trinity Highway Approved Adhesive Anchoring System

A Trinity Highway approved adhesive anchoring system is required to securely anchor crash
cushions. Each approved adhesive kit contains adhesive, studs, nuts and washers. Both vertical
and horizontal assemblies are possible using an approved adhesive anchoring system.

Vertical Anchors

Note: Read all Trinity Highway approved adhesive instructions before starting.

1) Prepare the Concrete Foundation

Warning: Do not allow anchoring adhesive to contact skin or eyes. See material
safety data sheet supplied with adhesive kit for first-aid procedures. Use only in
well-ventilated area. Do not use near open flame.

Warning: It is the responsibility of the installer to maintain a safe work area
including the use of standard work zone safety equipment & PPE: gloves, safety-
toe shoes, and eye / ear protection.

The anchor bolts (studs) that anchor the QuadGuard® Elite M10 Backup and/or Monorail
sections to the concrete foundation must be those shipped in the kit or of high strength steel
(120,000 psi [830 MPa] minimum tensile strength or equal). These studs must be set in
minimum 4000 psi [28 MPa] concrete. Allow the concrete to cure a minimum of seven days
before applying anchoring adhesive.

2) Drill Boreholes

Caution: It is the responsibility of the installer to consult OSHA silica
respiratory standard 29 CFR 1910.134 for debris removal from borehole(s)
and use Trinity Highway approved adhesive to achieve optimum tensile
strength. Do not use diamond drill bits for drilling boreholes.

Use the Monorail(s) and Tension Strut Backup as drilling templates. Use a rotary hammer drill
to drill the boreholes 7/8” [22 mm)] diameter to the recommended depth. See the approved
adhesive instructions provided with adhesive kit. Check to ensure each borehole is drilled to
the proper depth and aligned with the part to be anchored per Anchoring Information table.

A 0 0 14 [o
Stud Size: | Orientation Bit Size Minimum Depth Torque Medium
3/4” X6 1/2" Horizontal 22 mm [7/87] 125 mm [5”] Manufacturer Spec | Concrete
34" X 7" Vertical 22 mm [7/8] 146 mm [5 3/4”] Manufacturer Spec | Concrete

3) Clean the Boreholes

Blow the concrete dust from the borehole using (90 psi) oil-free compressed air. Thoroughly
brush the borehole with a 7/8” diameter steel bristle tube brush and then blow it out again. If
the borehole is wet, completely flush it with water while brushing and then blow it clean to
remove all water using oil-free compressed air.

Note: Use of the Trinity Highway approved vacuum drilling equipment is authorized to replace
the blowing and brushing requirement of Step 3.

TrinityHighway.com 15 Revision B October 2019




4) Apply Approved Adhesive
Fill the borehole 100% full.

Caution: Fill borehole 100% full so it is even with the pavement surface per the
adhesive manufacturer’s instructions.

5) Add the Washers and Nuts

Place a flat washer onto the stud then thread a nut on until the end of
the stud is flush with the nut (Figure 3).

6) Insert Studs in Boreholes and Wait for Adhesive to Cure

Push the stud down through the part to be anchored and into the
borehole.

Warning: Do not disturb or load the stud until the approved
adhesive material has fully cured (reference instructions
supplied with the approved adhesive kit).

Figure 3
Anchor Application
(Before Applied Torque)

7) Torque the Nuts

Once the adhesive has fully cured, torque the nut to the adhesive manufacturer’s
recommended values.

Anchor Assembly Cautions
1) Steel rebar

If steel rebar is encountered while drilling an anchor bolt borehole, apply one of the following
solutions:

A) Use a rebar drill bit for the rebar only and then switch back to the concrete bit to finish
drilling into the underlying concrete until the proper borehole depth is reached.

Caution: Do not drill through rebar without first obtaining permission to do so
from the project engineer.

B) Drill a new borehole down at an angle past the rebar to the proper depth. Anchor the
stud by completely filling both boreholes with an approved adhesive.

TrinityHighway.com 16 Revision B October 2019




Horizontal Anchors

The horizontal approved adhesive kit is the same as the vertical kit.

Caution: Fill borehole 100% full so it is even with the vertical concrete surface
per manufacturer’s instructions.

1) Follow the instructions supplied with your approved adhesive kit
Apply approved adhesive to each anchor per instructions.

2) Add the Washers and Nuts
Put washer and nut on stud so the nut is flush with end of stud.

3) Insert each Stud with Washer and Nut into Borehole

Push stud with washer and nut into borehole.

Important: The stud should be flush with the top of the nut in both vertical and
horizontal applications prior to tightening (Figure 4).

CORRECT

INCORRECT

Figure 4
Horizontal Application
(Before Applied Torque)

Caution: Do not disturb or load the stud until the approved adhesive material has
hardened (reference approved adhesive kit instructions for hardening times).

4) Torque the nuts

Once the adhesive has fully cured, torque nut(s) to the approved adhesive manufacturers
specification.

TrinityHighway.com 17 Revision B October 2019




TrinityHighway.com

Figure 6 Elevation View

KEY

Backup

Quad-Beam Fender Panel
Belt Nose

Cylinder

Diaphragm

Monorail

Hit Indicator

18

Revision B October 2019



How to Determine Left/Right
To determine left from right when ordering parts, stand in front of the system facing the road
feature. Your left is the system’s left and your right is the system’s right.

Figure 7

Left/Right FRONT
Counting the Number of Bays

One Bay consists of one Diaphragm, two Fender Panels, etc. The Nose Assembly is not
considered a Bay (Figure 8).

DIAPHRAGM

FENDER
PANELS

Figure 8
8 - Bay System

TrinityHighway.com 19 Revision B October 2019




Measuring the Width

The nominal width of the 24” parallel system is the width of the Backup (Figure 9). The outside
width of the system is approximately 6” [152 mm] wider than the nominal width. The outside width

of the system is not the same as the width of the Backup.

Figure 9
Width of a Parallel System

® - \ -

Luac ard s
Width 8 Bay - 62 mph [100 kph]
24” [610mm] | QM10024E

TrinityHighway.com 20 Revision B October 2019




QuadGuard® Elite M10

MEZ

d[b
} - = s mE e = ez et e e e —— ey, s

-24” [610 mm] model QM10024E

Figure 10
8 - Bay System

Assembly Procedures

Note: The Drawing Package supplied with the QuadGuard® Elite M10 must be used with these
instructions for proper assembly and should take precedence over these general instructions.

1) Determine Backup & Transition Type
The QuadGuard® Elite M10 uses a Tension Strut Backup.

A Transition Panel or Side Panel must be used on each side of the Backup (Figure 11). A
Side Panel is not needed when a Transition Panel is used. Several types of transitions are
available for use with the QuadGuard® Elite M10.

Tension Strut Backup
The QuadGuard® Elite M10 uses a Tension Strut Backup.

Side Panel

Side Panel

\»., Tension Strut Backup

Figure 11
Narrow Tension Strut Backup

TrinityHighway.com 21 Revision B October 2019




2) Mark System Location

A

B.
C.

D.

Note:

Locate the centerline of the system by measuring the proper offset from the hazard. See
the drawing package supplied with the system.

Mark the centerline of the system with a chalk line.

Mark a construction line parallel to the center line and offset 6.5” [165 mm] to one side
as shown in Figure 12.

The edge of the Monorail will be placed on this line.

The concrete pad must comply with the Manufacturer's Drawing Package supplied with

the system.

Warning: Only Strong Soil, AASHTO M147 with static performance >90% is to
be used with the assembly of a transition in soil.

Warning: Location of system with respect to the hazard is critical and dependent
on the type of Transition Panel used. See the project plans supplied with the
system for details.

" 165 mm [6.5"]

—— A ———

CENTERLINE OF SYSTEM
CONSTRUCTION LINE

e |, e T R T e (LR R U B R S

TrinityHighway.com

Figure 12
(Top view of concrete pad)
Locating Construction Line

22 Revision B October 2019




3) Anchor the Backup and Monorail

See Figure 13 (showing Backup Assembly) and Figure 15 (showing Monorail deployment).
Also refer to the drawing package and the approved anchoring instructions (p. 15).

Warning: Location of the system as determined by the proper highway authority
is critical and dependent on the type of Transition Panel used. Consult project
plans supplied by the applicable highway authority with the system for details.

Step1. Tension Strut Backup Assembly (Figure 13)

Locate the Backup and Monorail on the pad with the side of the Monorail on the
construction line (Figure 12). Verify that applicable Transition Panels fit properly before
anchoring the Backup. Drill 5 3/4” [146 mm] deep anchor holes in the pad using the Backup
as a template. Do not drill through pad. Anchor the Backup to the concrete pad using
approved adhesive kits (p. 15).

=)

APPROVED ADHESIVE
WITH 3/4” X 7”
ANCHOR ASSEMBLY

@ /

Figure 13
Anchoring Tension Strut Backup to Foundation

TrinityHighway.com 23 Revision B October 2019




Step 2. Monorail Assembly

Locate the Monorail on the construction line as shown in the Monorail Assembly drawings.
Drill 5 3/4” [146 mm] deep anchor holes using the Monorail as a template (Figure 15). Do
not drill through the pad. Anchor each Monorail section using the provided approved
adhesive Kits.

Warning: Improper alignment at the Monorail Splice Joints will prevent proper
system collapse during an impact.

Warning: Every hole and slot in Backup and Monorail must have an approved
adhesive stud anchoring it.

ANCHOR

Pr— ]

P ————

NOT S, CAUTION: 1 1/2” [38 mm]
A /I/Maximum stud height
ARRRRARAN
e

Figure 14
Proper Stud Height

/’4

ROADWAY BACKUP OR MONORAIL

4” [100 mm]

~™ ™ TENSION STRUT BACKUP  MONORAIL 3/4” X 7° STUD

eeolsseed o o5 e I o _tei/ CENTERLINE

| CONSTRUCTION LINE

CONCRETE PAD
Figure 15
Backup and Monorail Location for Tension Strut Backup

It is important to align each Monorail segment vertically to (x1/16” [2 mm]) (Detail 16a).
Anchor each Monorail section using the provided Trinity Highway approved adhesive kit.
Do not drill though foundation.

Top surfaces
(¥1/16” [2 mm]

Tongues must be

’ fully inserted

\

Figure 16
Rail Height and Alignment

Detail 16a

TrinityHighway.com 24 Revision B October 2019




4) Attach Side Panels / Transition Panels to Backup Assembly

Attach the Transition Panel or Side Panel as appropriate to each side of the Backup. Refer to
Figure 16 and the drawing package for more information.

Note: A Side Panel is not needed when a Transition Panel is used.

BACKUP

5/8” RAIL NUT

5

5/8” X 2” RAIL BOLT

x '@
N\

Side Panel Shown

Figure 16
Side Panel/Transition Panel Attachment

TrinityHighway.com 25 Revision B October 2019




5) Attach Monorail Guides

Attach Monorail Guides to Diaphragms as shown in Figure 17, and the Diaphragm Assembly
drawing.

DIAPHRAGM
3/4” LOCK WASHER

3/4” HEX NUT

3/4” x 2” G8 HEX BOLT

Figure 17
Monorail Guide Attachment

TrinityHighway.com 26 Revision B October 2019




6) Deploy Diaphragms

Orient a Diaphragm so that the front face of the Quad-Beam shape faces toward the Nose of
the system as shown in Figure 18. Slide one Diaphragm all the way to the Backup to ensure
the system is able to collapse properly during impact. Once this has been verified, slide the
Diaphragm forward to approximately 32" [813 mm] in front of the Backup. Orient and slide all
Diaphragms onto Monorail and position each approximately as shown below (Figure 19).

TOWARD NOSE

BACK o FRONT
o
] "QUAD-BEAM

Diaphragm Orientation

327 [813 mm] (Typical)l 32” [813 mm] (Typical) !
| B |
e . = . | -
§ s 5 &
: ; 5
I H R
1 i|E A
Il = == ! = : \ = = E— Nl
Figure 19

Diaphragm spacing
7) Attach End Cap
Attach End Cap to the Monorail as shown in Figure 20 and the Monorail Assembly drawing.

' :"i,; MONORAIL

> uﬁﬂ?%ﬁ:”«a,_ 5/8” LOCK WASHER
AN A ) H"F}« ‘
‘*5%,Eff;£a:%4iﬁﬁﬁrﬂ;'_{lf _b®
5/8” X 3 1/2” G5 HEX BOLT — ~§<4“3g% |
ENDCAP "7 5/8" HEX NUT (SMALL)
Figure 20

End Cap Attachment
TrinityHighway.com 27 Revision B October 2019




8) Fender Panel Attachment

Starting at the Backup and working forward, assemble Left and Right Fender Panels as shown
in Figure 22.

Step 1.  Place the Fender Panel so that the center hole of the rearward Diaphragm is lined
up with the approximate center of the slot in the Fender Panel.

Attach the Mushroom Washer Assembly as shown in Figure 23 but do not torque at this
time. (This helps to balance the Fender Panel.)

Step 2.  Slide the Fender Panel forward until the holes in the Fender Panel line up with the
holes in the forward Diaphragm.

Step 3.  Use a drift pin to align the center hole of the Fender Panel with the center hole of
the Diaphragm.

Step 4. Attach the front of the Fender Panels to the next Diaphragm using two rail bolts
and large hex nuts per side. Use only the top and bottom holes; leave the center hole open
until the next Fender Panel is attached.

1.25” [32 mm)] -94” [24 mm]
e ( A~ |
) L))

Figure 21

Rail Nuts are Oversize

Note: Do not mix the 5/8” rail nuts (large) with the 5/8” hex nuts (small) (Figure 21).

HEX NUT 5/8,G
FLAT WASHER 5/8X1 3/4,G
SPRING,1 1/4 OD X5/8X1 1/2

FLAT SCREW 5/8X5,G8,G -

MUSHROOM WASHER
RAIL NUT 5/8
RAIL BOLT 5/8
v
Figure 22

Fender Panel Assembly

TrinityHighway.com 28 Revision B October 2019




Be sure Mushroom Washers lay flat against the Fender Panel as shown below. Stand-off on
Mushroom Washer must be seated completely through slot (Figure 23).

FENDER PANEL  STAND-OFF
MUSHROOM 1%
WASHER _

CORRECT INCORRECT

Figure 23

Continue attaching Fender Panels until you reach Diaphragm No. 2. Figure 24 shows the location

of Diaphragm No. 2. DIAPHRAGM #2
fg_z\,_;iifﬁ:% N ﬁ?ﬁ _*ﬂlff =
%% éf‘“ T JEP IS I IR G ’
s % | [FEFEA % 7= E Py EE&\ s TP ds= TF o
1 el i o xlly

— —

Figure 24
Locate Diaphragm No. 2

9) Cylinder Assembly

All QuadGuard® Elite M10 systems utilize three Cylinder types. Bay 1 contains a Cylinder with
ME1 stenciled on the outer surface. The remaining Bays will contain Cylinders with ME2 or
ME3 stenciled on the outer surface. The Nose Assembly contains a single walled 28” outside
diameter Cylinder with QEN stenciled on the surface. For specific Cylinder quantities and
placement, see reference drawings in back.

Warning: Placing the wrong type Cylinder in the nose or any Bay may result in
impact standards outside of MASH criteria.

TrinityHighway.com 29 Revision B October 2019




10) Attach Rear Most ME3 Cylinder

Beginning at the Backup, place Backup Extension in place, locate and position a ME3 Cylinder
such that it is centered to the mounting holes. Fasten to Backup using 3/4" x 5” hex bolts, hex
nuts, and bar washers. Slide the rear most Diaphragm towards the Cylinder such that no gaps
exist between the Backup, Cylinder, and Diaphragm.

BACKUP EXTENSION

ME3 CYLINDER ASSEMBLY
NUT,HX,3/4,G

FLT ST 3/16X2X13,
W/HOLES,G

FLT ST 3/16X2X13,W/HOLES,G

BOLT,HX,3/4X5,G

Figure 25
Typical Backup ME3 Cylinder Assembly

11) Attach Remaining ME3 Cylinders

Continue attaching the ME3 Cylinders to their common diaphragms using 3/4" x 9” hex bolts.
Work forward from the Backup and attach ME3 Cylinders as you proceed forward. Be sure to
remove any clearance between the ME3 Cylinders and their adjacent Diaphragms.

TrinityHighway.com 30 Revision B October 2019




12) Attach the ME2 Cylinders

Attach ME2 Cylinders with Diaphragm Extensions to the appropriate Bays in the same manner
used to attach the ME3 Cylinders (See reference drawings in back).

FLT ST 3/16X2X13,W/HOLES,G
ME3 CYLINDER ASSEMBLY

NUT,HX,3/4,G

DIAPHRAGM EXTENSION

ME2 CYLINDER ASSEMBLY

FLT ST 3/16X2X13,W/HOLES,G
BOLT,HX,3/4X9,G

Figure 26
Typical ME3 Cylinder Mounting

TrinityHighway.com 31 Revision B October 2019




13) Attach the ME1 Cylinder in Bay 1

Attach ME1 Cylinder with Diaphragm Extension to Bay 1 in the same manner used to attach
the ME2 & ME3 Cylinders.

FLT ST 3/16X2X13,W/HOLES,G ME2 CYLINDER ASSEMBLY

NUT,HX,3/4,G

DIAPHRAGM EXTENSION

ME1 CYLINDER ASSEMBLY

FLT ST 3/16X2X13,W/HOLES,G
BOLT,HX,3/4X9,G

Figure 27
Typical ME1 to ME2 Mounting

TrinityHighway.com 32 Revision B October 2019




14) Attach Nose Cylinder

Attach the Nose Cylinder using two 5/8” bolts through the Nose Cylinder Plate, Nose Cylinder,
and Diaphragm (Figure 28). Secure each 5/8” hex bolt with flat washers, lock washers, and
hex nuts. Torque bolts to 20 ft-Ibf [27 N-m] minimum, 25 ft-Ibf [34 N-m] maximum.

BOLT,HX,5/8X9,G

QEN CYLINDER ASSEMBLY

BOLT,HX,5/8X3 1/2,G
WASHER,FLAT,5/8X1 3/4,G

5/8 ASSEMBLY FASTENERS

Figure 28
Attach Nose Cylinder to First Diaphragm

TrinityHighway.com 33 Revision B October 2019




15) Attach Nose Belt

Finally attach the Nose Belt to the Fender Panels using 5/8” x 2” long hex bolts (6), 5/8” flat
washers (24) and 5/8” hex nuts (18), through the Belt Clamps (Figure 29).

The Nose of the system may be delineated to comply with local codes (chevron, reflectorized
sign, etc.).

Warning: Placing the wrong type Cylinder in the Nose or any Bay may result in
impact standards outside of MASH criteria.

Adjust the hex nuts so that the faces of the flat washers are flush with the outside humps of
the Fender Panels (Figure 30).

NOSE BELT ‘
BOLT,HX,5/8X2,G5, G \
WASHER, FLAT,5/8X1 3/4, G
NOSE BELT CLAMP\

STOP,TAB,WRAP,WELDMENT,G

WASHER, FLAT,5/8X1 3/4, G

RAIL NUT 5/8
RAIL BOLT 5/8x2

Figure 29

“ NUTS ARE WELDED INSIDE STOP
i A - # TAB AND ARE NOT SEPARATE

STOP,TAB,WRAP,WELDMENT,G

CLAMP, NOSE BELT,QG,G
WASHER,FLAT,5/8X1 3/4,G

BOLT,HX,5/8X2, G

BOLT,HX,1/2X3 1/2, G

. WASHER,FLAT, 1/2X1 3/8,G
Figure 30
Attach Nose Belt to Fender Panels

TrinityHighway.com 34 Revision B October 2019




16) Attach Hit Indicator to Diaphragm No. 1

The Hit Indicator should be the last component attached to the system. Fasten the Hit Indicator
to the first Diaphragm with the hardware provided as shown in Figure 31. Offset component to
right side of Diaphragm.

Step 1.  Position Hit Indicator on 15t Diaphragm. Center Hit Indicator 2 1/2" from edge of
Diaphragm for 24” systems. Drill one 1/4" hole as needed to set bracket tab in
Diaphragm.

Step 2.  Attach hit indicator to 15t Diaphragm.

Option 1. Match drill two 9/16” holes as needed in Diaphragm. Use 1/2" hex bolts,
1/2" lock washers, and 1/2" hex nuts to attach bracket (p. 50).

Option 2. Use 1/4" self-drilling + tap screws along with flat washer to attach bracket.

Step 3.  Rotate Hit indicator to horizontal position and bend trigger clip around top of 2
diaphragm (Figure 32).

HIT INDICATOR\ BOLT,HX, 1/2X1, G

WASHER, LOCK, 1/2, G

1/4X1 SCREWS
NUT, HX,1/2, G

Figure 31 Figure 32
Attach Hit Indicator Rotate Hit Indicator/Bend Trigger Clip

TrinityHighway.com 35 Revision B October 2019




17) Checking The System Assembly

At this point tighten all Mushroom Bolts and recheck to ensure that all fasteners are properly
tightened throughout the system (anchor bolts, etc.). Check all Fender Panels. If they do not fit
tightly against the underlying panel, system realignment may be necessary (Figure 33).

»]l0 DI U C JC c U
Warning:
Anchor Studs Torqued to adhesive manufacturer’'s
recommended values (p. 15)
Shall Not protrude above nuts
(p. 24, Figure 14)
All Other Bolts Tightened
Fender Panel Maximum gap allowed:
Narrow Systems — 0.78” [20 mm]
TRAFFIC -

MAXIMUM GAP =.78” [20 mm]

N 1 N\

UNDERLYING FENDER, FENDER PANEL
TRANSITION, EXTENSION
OR SIDE PANEL

AL

7

Figure 33
Fender Panel Gap

18) Inspect System

Inspect the system in accordance with Maintenance Flow Chart (p. 43).

TrinityHighway.com 36 Revision B October 2019




QuadGuard® Elite M10 Final Inspection Checklist

Site Location:

Date:

Inspector:

Refer to the QuadGuard® Elite M10 Assembly manual and/or drawing package.

T1 Minimum clearance of 25” behind rear Fender Panels for movement (p. 13)

O

Anchor nuts are torqued to adhesive manufacturer specification (p. 15)
Proper Transition Panel is used for the type of barrier (p. 14)

If no transition is used, narrow side panels are used with Backup (p. 14)
Cylinder types are properly placed (p. 18)

Every borehole and slot in Backup and Monorail is utilized (p. 24)
Anchor stud(s) height is 1 1/2” [38 mm]or less above the pad (p. 24)
Monorail guides are attached to the Diaphragms (p. 26)

Monorail End Cap Assembly in place (p. 27)

Mushroom Washers tabs lay flat within Fender Panel slots (pp. 28, 29)
Fender Panel nuts are bottomed out on Mushroom Washer bolt (p. 29)
Bolts and nuts are properly tightened throughout the system (p. 36)
Fender Panel gap is 0.78” or less for Narrow systems (p. 41)

Each Diaphragm and Backup Extension is attached (pp. 30, 31)
Cylinders are bolted together and tight (pp. 30-33)

N O e

Nose Cylinder is level (p. 33)

[

System is clear of debris

TrinityHighway.com 37 Revision B October 2019




Maintenance and Repair

Important: Inspections are recommended, as needed, based upon volume of
traffic and impact history. Visual Drive-By Inspections are recommended at least
once a month. Walk-Up Inspections are recommended at least once a year.

Visual Drive-By Inspection

1) Encountering a system with the Hit Indicator in the vertical position mandates inspection
of the system. A walk-up inspection will be necessary.

2) Inspect the system in accordance with the QuadGuard® Elite M10 Maintenance Flow Chart
(p. 43).

Caution: It is important to inspect a system after it has been impacted even if it
appears to be self-restored and fully maintained. In particular, check the Fender
Panels/Diaphragm attachment bolts to be sure none have failed.

3) Be sure the Nose assembly is in place and in good condition.

4) Note the location and condition of the QuadGuard® Elite M10 and the date of visual drive-
by inspection.

Walk-Up Inspection
Warning: A system that has been impacted can store energy in collapsed
Cylinders and may spring back unexpectedly causing possible serious injury. Use

caution when inspecting, disassembling or restoring systems that are collapsed or
compressed by any amount.

Maintenance Checklist

1) Clear and dispose of any debris on the site. Check along length of Monorail and remove
any debris.

N

N
~— ~— ~— ~—~— ~—

All bolts are tight and rust free.

w

Monorail Anchor Nuts are securely anchored.

Diaphragm Legs are straight.

(9}

All Mushroom Washer Assemblies are properly aligned and positioned (Figure 35).

(]

Fender Panels and Transition Panels should nest tightly against the system. For wrong
way traffic, the maximum gap allowed is .78” [20 mm].

7) All Cylinders are in good condition and are properly positioned within each Bay.

8) Always inspect system if the Hit Indicator is in the UP position even if the system appears
normal.

9) Reset Hit Indicator after inspection and restoration of the QuadGuard® Elite M10.

TrinityHighway.com 38 Revision B October 2019




Note: The energy absorbing HDPE Cylinders lose their ability to absorb energy with increasing
number of system impacts. After multiple full capacity design impacts, the system will no longer
be able to meet the requirements as specified in MASH. To ensure that Cylinder replacement is
accomplished before this condition occurs, it is essential that this part of the inspection be
conducted every time the Hit Indicator indicates the system has been impacted.

The rear-most Cylinder must measure at least 26” [660 mm] for proper impact performance
(Figure 34). If distance is less than 26” [660 mm], replace all ME1 and ME2 Cylinders. If
distance is greater than 26” [660 mm], inspect all Cylinders for major cracks, tears or cuts.
Replace any damaged Cylinders. Please call the Trinity Highway Customer Service
Department if you have any questions (p.3).

[

N
WY

26” [660 mm]
] —

CORRECT INCORRECT
Figure 34 .
Distance Across Mush Fv'\?urﬁ 350 ientati
Minor Axis of ME2 Cylinder ushroom ¥Vasher Urientation

10) Ensure the system is deployed to its full length.

Caution: Systems that are not restored to their full length may not perform to
impact performance standards of MASH.

11) Make all necessary repairs as described above and see the following page for Post-Impact
Instructions.

12) Reset Hit Indicator if necessary.

13) Note the location and condition of the QuadGuard® Elite M10, and any work done, in your
Impact Attenuator Inspection Logbook under the date of this inspection. If further repair
is required, note repair request date in logbook. Walk-up inspections are recommended
as needed based upon volume of traffic and impact history. Refer to Post-Impact
Instructions on the next page for more information.

TrinityHighway.com 39 Revision B October 2019



https://trinityhighway.com/contact/

Post-Impact Instructions

1)
2)

Deploy the appropriate traffic-control devices to protect your crew.

Check to see that all Anchor Bolts have remained firmly anchored to the roadway surface.
Replace any that are loose, broken, or pulled out. Proper performance of the system
depends on the Monorail Anchors being properly deployed.

Clear and dispose of any debris on the site.

Check the system to be certain that the Mushroom Washer Assemblies holding the Fender
Panels together are still intact and that the system has not been deformed in a way that
would prevent pulling it back to its original position.

Be sure that the Diaphragm Support Legs are all properly attached to the Monorail.

Attach a 3/8” [10 mm] Grade 40 x 20’ [6 m] chain around the bottom of the first diaphragm.
Attach both ends of the chain to the back of a heavy vehicle (1 ton pickup).

FIRST DIAPHRAGM

ATTACH PULLOUT
CHAIN AROUND
DIAPHRAGM HERE

Figure 36
Attach Chain Around First Diaphragm

Warning: A system that has been impacted can store energy in collapsed
Cylinders and may spring back unexpectedly causing possible serious injury. Use
caution when inspecting, disassembling or restoring systems that are collapsed or
compressed by any amount.

Important: Slowly pull the QuadGuard® Elite M10 forward until the system
reaches its original length. Have someone watch the system during repositioning
to be certain previously undetected damage does not cause the Diaphragms to
bind or pull out improperly.

TrinityHighway.com 40 Revision B October 2019




7) Inspect the system in accordance with the QuadGuard® Elite M10 Maintenance Flow chart
(p. 43). After typical design speed impacts, the Cylinders are potentially reusable (p. 5).

8) Ensure each system Diaphragm is in usable condition. Diaphragms that are bowed or
have bent legs must be replaced.

9) Check that the Fender Panels are properly attached with the Mushroom Washer
Assemblies. Check all bolt connections of Fender Panels to Diaphragms. Damaged bolts,
Fender Panels and Transition Panels must be replaced.

10) Check all Fender Panel gaps (Figure 37). The maximum gap allowed for these overlapping
parts on the side of the system with traffic approaching from the rear (including Fender
Panels overlapping components behind the system) is .78” [20 mm] for narrow systems
and 1.0” [25 mm] for wide systems. Be sure the Mushroom Washer Assemblies are
torqued to 60 ft-Ibf [BO N-m]. If the gaps between the Fender Panels are still too large,
then it may be necessary to replace bent parts.

11) Replace all damaged Cylinders. If a Cylinder’s condition is questionable, a photo of the
Cylinder may be forwarded to Trinity Highway for evaluation.

12) Check the torque of all fasteners on the system (p. 42).

13) Check that the site is free from any debris.
14) The QuadGuard® Elite M10 is ready for use.

UNDERLYING FENDER, :
TRANSITION, EXTENSION
OR SIDE PANEL

TrinityHighway.com

CAUTION:

FENDER PANEL

TRAFFIC

MAXIMUM GAP =.78” [20 mm]

Figure 37
Fender Panel Gap

41 Revision B October 2019



Torque Specifications

Warning:
Mushroom Bolt Tighten to end of bolt threads
Assemblies

Torqued to adhesive manufacturer
Anchor Studs spec shall NOT protrude 1 1/2”

above nuts (Figure 14 on p. 24)
All Other Bolts Tightened
Fender Panel Maximum Gap Allowed
24” System .78” [20 mm]

D)

Parts Ordering Procedure

Make a list of all damaged parts using part descriptions illustrated on drawings in the back. Answer
the following questions in the spaces provided. This information is necessary to receive the proper

parts.

Figure 38

Horizontal Assembly

QuadGuard® Elite M10 Ordering Information Chart

Description:

Choices

Fill in this section

Transition Panel Type
Right side, left side, or no
Transition (p. 25)

Quad to Thrie Beam
Quad to End Shoe
Quad to 4” Offset to PCMB

Width of Backup

24” [610 mm]

TrinityHighway.com

42

Revision B October 2019




Maintenance Flow Chart and System Drawings

This flow chart is provided only to clarify the sequence of steps. Refer to the appropriate sections
of this manual for specific procedures. Step 5 represents final inspection of system components
and QuadGuard® Elite M10 restoration (pp. 38-41).

Is The System N i _
—— = Pull The System Out

Fully Extended? / ystel

o

F \
Is The Minor Axis \ Ve
_ Jf The Rearmost 'E Replace All Go To
2 Cylinder Less Than / Cylinders in the system Y-
\ 660 mm [26"] ? /

NO

| Are The Cylinders

/ Damaged ¢ e

| Major Cracks, Tears | YES /' e 2 Finared
4 [ Major Lracks, lears | / Replace Domaged \

Or Dings" Cylinders of

Questions

/ A \ YES Replace

/  Are Any Other

Components
. ; :
\Components Damaged As

n

Required

QuadGuard® Elite M10 Maintenance Flow Chart

TrinityHighway.com 43 Revision B October 2019




dnyoeg 3nnyg uoisual/m OLIN @33 ghlenopend

g — _ o mE}Qm._.__zwwm,._ N ASSY HOLDF1430 133HM SLINN 40 DN amiove (§)
yf F————— ™o B e Avanassy 3son ©
2 - i I
= begala ‘iggv Ava  THAMZ9l W 00F 03348 NOIS3A THVHONOW %
-] = GEOALY avd ALIHINOD T 123roMd H3 ANV H3ONIS
| ALINIHL SNIMVSEA 3 oS LON OF 1w ~uwwasi | grgaje ASSYIVHONON ——————————— e wovaHana (&)
2 k ' R N-EHADS LNED0 mu._ru_mm.r e vl ON W3S HOLYOIONI LH (D) H3ONMAD 3013 oiw 90 (1)
w. . IDIIVE LNHLS NOISNAL M WELSAS b2 ausl SEod A e
H P WZLSAS 0L, JL1N3,aHYND2AYND TEvLEas E rsefer 0] erigre e E L EEEEER] A3¥
m TYNOLLIFHICIND (om0 Los] we'gi
i QNY 301 L2 WL E 1SYI1 LY DNIHNSYIN) AVMOVOY 31THINOD
Q3073IHS DNISE L0 3HL 0L WILSAS O¥YNDOVND 9'dl (IS 0007] et 92 DITHOINIZU-NON NIN [00°8] 002 HO
7 JHL KCIYA NOLLISNYML ¥ ATddNS TIYHS ¥3N0LSND IHL 'ANVSSI0IN IHIHM § Qvd 31IHON0D Od [ISd 000k Bd 82 03DH0-NIZH ‘NIN [oo'al 051 ¢
£
B HIEWNN TIO0N N OFTNTIN LON ATBWISSY dNHovE 8 'pLESEZE (768) LY INIWLHYI30 NIy 10 294 LOVENI NOAN QevmEyEY
E JTNAHIS HIWOLEND SNINTIVD A TTEVIVAY JHV VANV 30NS 01 S73NV HIONIS BYIH HO4 307N 38 TIVHS NDISIACH 2
& ‘03108 ISWMEIHLO SSIINN [SIHONI SHILIWTTIN I8Y LNIWIFHASYIN 40 SLIND L JA0SY 40 S3Id0D ANV NOILYWHOANI "BLIS NIAID V LY WILSAS
z ¥ ONIDY 1d FHOS38 SNOLLYLINT NOIS3A ONV SDILSIHILOVHEYHD ADNVAHOAEID LOVAN M08 IHNSNT 0L SONYISI
& LOVAWI HOWE HIL4W HIONIT FONVINYOAHT4 104N §11 40 NOILAIMISI0 ¥ HO4 TNV aNY SEYND TV 40 TYAOWIH SONIWWDITH HIHMNLIVANNYA
4 TWMIDINO S1I OL OIHOLSIH 38 LSNW LINM 3HL IONYINHOSHI 1OVl B30k HOS 8 AT NOIL 1 LONAON 0bW 3L113 QHYNDAYND. HL 338 | # “IUINS NDISIO JOISTYOH | L2 OLHSYY THL HLIM JINVITSN00 N 4
i S3LON
£ ~
m lavl 0228 |_
©
o
£310N 338 - 3015 1431 2
./ NOILYAST3 S
—- # g j == % = j v
Tall ol ol s 1 ! o ~—~H
" ° T = - =
] il = = mE - m=s B ————K = ] JE———ITF ._||.ﬂ.-I\_ =11 1
. . : : _- E Tl
_— — A= /él.,\\ : < ﬂ / C /U o /{ W
!
! ! = -
@ Z3ILONTIS
@ @ 93L0N mmm@ e
NY1d
Ol44vL > - -
- HLONT Ovd Lo-s2lw ez d
Qvel ILTHINCD "D'd 40 INITLNO — T o
N3O / Il gae
i
§3IONIIS
—- Irﬁ 7 2 A ]
i 0 i [ [ - . - &
§ z E =z 2 z = = e s 3
8 - - : oz
= B [ & oy & & 2 e ¥
-t - + o
() == _mﬂ [ O t 1 W
— . = [ s ﬁ__ . ' . 7 =
{ | \ \ \ {
1 | I I |
®© 00 6 ®© O ©) raonss®)
OldvHL >
_ HLDNEN IALDT 443 -9z wes ¢ [ERETY Trzl 010 9210029 | A3rZ00LND
- ¢ y ) = AVHD [CETE) BOF0029 | DIFZ00LND
HLBNFINALSAS Lzl w gz 0100 350N | HLOIM NILGAS | ON 18vd | ON 13000
SAEL

N-8YADSLNIOD

Revision B October 2019

44

tyHighway.com

ini

Tr



Alquiassy dnyoeg jnig uoisua |

=l

58819 ] @Imm.

JOO'DLW'PE'SL'ASSY dN¥ove

NILSAS

OLW w3173 a8¥YNOavND

DNIMVED ITVIS LON Od

AP oEg 1

T 30097 O0WEA 10 ST

sl
ZL0ZNUEE Ipsafey g
i

AR S Y 077 SRRl Ayl Ay 61-4102 TL-2L0Z 3

(NOILYTTVLSNI AMYHOSNEL HO4)
{uigl] wuipay o {uif wwpgy,

(GLEPDE) THZORSE DA ONY

MOT3E FLON 338 ‘NOJLYTTVLSN| ANVHOJWEL 8O

SUNLS DNIHOHINY

(4 HO E95Y LNN X3IH ANH WE YOLEOD) ©
z S'E0"SHE XH 1104 TiGELL] #@
Z STICHIM'EINZXELE 1§ 174 ZGeBLe) 4
b FDO DN NADVE NOISNILXT BEGELE) 9
5 () £ PIE IWDEE LU LIM HOHINY SIEGLD) §
F TYHE GG XH LN OFEEDD| +
L SEXWG W' 1108 ODPEDD| €
Z 003015 TINYd gE8LLE) T
3 YOIGM D IDOOLN P2 5L 4nHOYY raaLY L
ALD NOLLIHI550 ON H20LS | wall

L1571 SLHYd

N
g. 30N 335

BERLVE ON

Luvd 1INV 3015 40 35N HIdOUd HOd SDONIMYHT ATENISSY NOILISNYHL IHL
OL 43438 HIHHVE DNILSIXS OL WALEAS GHVNOOVID ONINOILISNVHEL NSHM |
SHLON

THNvd QYN0 ONY W3
NIIMLIF IOV L 3Ll

158819

Revision B October 2019

45

tyHighway.com

ini

Tr



P S iy 017 SEnpoug Asmulie Auu) GLOZ LL0Z ‘G108 EL0Z G

Alquassy wbeaydeiq

L E._._v__ 2 _ e z_ @m

ALINIHL

ONIMYHA IT¥IS LONOTD | ,pmvni s

2 'ASSY WOWHHAYIO s vinaan
k ' MPUEELGLS CL0ZIW UIPEICHT UBA "
s e
WILSAS 0L w3LN3 ,AYYNOAVND | erozmez vai g
ATENIESY WHVHHAYIO LSHIS S0 XIvE ONY INOHD NOE ¥ B SINALI
‘SLMN ONY SLT08 X3H ONY 'L WAL 'SHIHSYM HYE DNIDYTD LIND 'L
v JLON
z DS EXFE NH'L108 £958L | 8
Z SFTOHMELXNEXOLE 18 114 2coela)l i
3 FIONY WOYHHIVIO NOISNILX3 9ZSEI8| 9
L4 ' FE HOOT HIHSYM T
L £ 89 AR XHLI0E GESELL] v
g HO £88Y LNN X3H AAH T PLE0D] €
Z D'S030IND WYHONOW GIELLD] Z
3 D0'vE 0 WIVHHAIO LPI5Z9 3
ALD NOILIHD530 ON ¥O0LS | W3l
1811 S1uvd

€€1619

Revision B October 2019

46

TrinityHighway.com



0L BOCT>

QZEIOZTION

pAAESRE BB Y ST SiEPRead Apmubi Ay <

Alqwassy |aued Japua4

twi ] o] tes0d ]
BF 9 9€ ‘D€ '¥2
>.—._ Z_m_._. 'ASSY 1INV H3AN3L

Ah

DNIMYED 3 TVDE LON O]

T
0TSO

GMpGEZROG

ol s 3w B o

a0 JoURES G SaTT

P PIA Y DI SIGHDDDY SNOISNIND
™ i

80/02/ 11

UIPOIFUDA Y

gagag

WALSAS ,3LN3 d¥vNaavyno

80/¢L/ 1L

e

uoibuppa M

s

‘d3LON 3SIMY3HLO SSINN

% [S3HONI] SYILIWIMTIW 3y LNIWIYNSYIAN 40 SLINN Z
O) TT3NVY NOWLISNWHL H0
TINVE NOISNILX3 “TANvd 3dIS JMOvE ¥ 38 aIN0D
- 11 T3Nvd H30N34 LS 3HL 40 3S¥D 3HL NI §0
TINVA ¥3AN33 HIHLONY ¥3HLE SI 13N¥d INILTH3ONN 'L
S3LON
|
|
a.
|
_ T | 3LON 335
| @ _ - a N g “
| = § N
S | @ -
Q¥IUHL 40 N3 S3HIY3 i [ , f
S0¥ 34l 0 ON3T S3IHIY3Y = ~ a
PTG LN NaMel — ; © O)
i ) NV'1d xvi [82°0] 02
‘A¥E d3d JIHIN0D3IE SINGNISSY TaINVYd H30N3d Oml L_ ks !
o Y \\
T/ ESCK 00 ¥ 13 BSFLLL] B 2
¥/ IXe/5 1 i3 H3 Zo0eL |/ @ — NOVAHIVIO . v
. i OLBGLL) 9 . dNYOVE HO WOYHHAYIO b AL0N 338
134205'9'82° o8/ 514 MILIS ] B48911 g
2'90'039504 NOOUHS I HIHSYM ] SPOLLG | & i A
NS 8/ KHLNN| OFRe00 | ©
2 m«_wamumrﬁﬁumm Mn_.mm& & (sfeg Iy — OlW 233 plenBponp) [00°z¢) £18
BT, R BT (shpg 3507 nayy pag — @33 paonbpond) [00'se] 688
NOLLdIES=d ON 52015] W3t (sfog puz % 151 — a3 ponbponn) [00°95] 16
18171 S14vd

G€2¢809

Revision B October 2019

47

tyHighway.com

ini

Tr



Alquassy Aeg

N [&&F

ALINIHL FOD'OLW AVE PASSY AVE SHTG 31995 1o 03
k r MpUELEFLO Jayang ‘W
S

WILSAS 0L, 31113,,04YNOAYND N )

povaosa syl Iy 9T "sonpoug AeswyBin Apuu) LOZ EL-ZL0T O

23N OL L3N £33N OL 23N dHovE OL £3n

Revision B October 2019

48

| D0 HSYIWEIW ASSY HIONMAD zosaLe] €
z JD0°'HEYIN' ZIW HIONIIAD srogle] 2
e — - - 59 AVE P v H 080029
| ID0'HEYI' L IWHIONIIAD ] I = o T = 20010
ALD NOILIHDS3 ON¥20LS| WAl HLOIM WILSAS [HISNITWALAS | ALD € WALl | ALD Z WALl | ON ASSY
1511 SLHvd SIREL

tyHighway.com

6.8819

ini

Tr



Alqwiassy asoN

2 Zvesls ._@Iﬁ

ALINIHL

)

- L - PO BT

k ' MprEvesle ZLOZISTIP 1BEng W
. el g

F18VL 335 - ON ASSY ZHTILE T
i el 1o

A 10 ©'3DD'0LN'YZ ASSY ISON

ON

AYHO 3T

VOS 1ON OO _| sman

pavaasa spybu py 977 'sPnpaug Aemybey Aou) 102 °LL0Z "SL0Z ELOZ ‘TLOZ &

9 T O 8IE XH LN OPEE00

9 'O NG U L108 FLEBLL

z 921 %H LN GEES L

z 2/ HODTHIHSYM Z808LL

¥ 'R/ LXZ/L LY 14 HIHSYM e
z 69T EXZILXH'1108 pivELL] 2L
z WEGGY LNN XIH AAH .85 PSEE00] LL
z 985 HO0THIHSYM oniglL| or
6 9 IE b X WG LY HIHSYM ODEEN0| 6
9 9SO XS KH 1108 0sRLL] 8
L 959 Z/| EXBEXH 1108 099ELL] o
L SZEY 1108 X3H LX.8/5 6arr00) 9
9 LNINTTIM dvHM EVL dOLS s
z 9'00'L7138 ISON'aWVTD opeeoa| v
L WIANITAD ISONILY I
L 0282 3J0H ISON HIANITAD 689903 2
L A0 9'vZ' 300’85 vB'ISON'1138] I18vL33s|

“ALD NOILAINOS30 “ON H20L5 ]| WALl
1511 §.18vd

MOTIFA=A  AVHD=D

[

AFE'ID0'ES B ISON'LIIE

vE

©'vZ'3D0'S ¥8'ISON 1138

(o) HIQIM WSLSAS

NOILJIMDS30 | WaLI

001509 EFASLD
660509 Zregla
L WAL | 'ON ASSY

ER=L

¢v8819

Revision B October 2019

49

TrinityHighway.com



alempJieH Ujm Jojedlpul IiH

NN e =

=
ALINIHL|  ovwownmsonoon ui  Fimmtsismoes

.k |' TN =TTy ] e BEGL0LG.

) W3LSAS ,AHYNOAVND ,| FB6HELE

pounstd gubu gy 1777 "anpo Ayl Aieul GLOZ LLOF TLOF SO02 'DOOE REEL O

NAMOHS SY WOVHHDYIO0 ONZ 40 133IVHE ONNOHY
dI12 H3IDDHL ONIE ONY NOILISOd TWANOZIHOH OL HOLYIHONI LIH ALvLioY
‘£ddls

“1IHOVHE HOLLY OL

{5 WAL HIHSYM 191 HUM DNOTY (5 W31 SMIHOS dvl + ONITING 4135 35N ¢ NOILZD
L3NIVHE HOYALY Ol

P2 £'Z WAL 35N WOVHHAYIO NI O3033N S¥ STT0H L94/6F OML TIH0 HOLYW T NOILJO
WEVEHSYIO LS1 OL HOLYIIONI LIH HOVLLY

EEET

WEWHHIYIO

40 30¥4HNS <01 NO 0IH3LNI0 36 0IN0HS LINOVHE WOVHHAYIO NI 8YL 13M0vHE
138 0L 03033N S¥ F10H 47 IND THHD WOVHHAYIO 1SE ND HOLVDION LIH NOLUSOd
RECEIES

Revision B October 2019

@ (@]
/ Yo}
oA
H.\\A |
r- ____m _
1l
i1
f &'
\
f /w
f QO]
/ Ho
[
/
___.
/ S
/ /@ o
/
0z EIE I e I \ = Q
DIz | O ONdSvLIING 3135 VKbl HWH MaUDs | 6ealt| & | b
00z DZNXHLAN| _ 6eealt] ¥ S3LON 2 NOILdO 335 ] ©
w0e D2l MO0 HaHEVM|  Zeoell] € =
e 50" L2 XH L1108 L0vELL {4 h
0oL IINIONTHOVOION LH|  Bez0i8] | Kol
ALD NOLLJIN0S30 ON #0015 | Wall T
15N s1uvd >
=
L€2019 c

Tr



Alquiassy |1eiouo

a | Beegls T @—EF

DMIMYHEO 3TWIS LON OJ

prwaosos KU |y TSP AnwgBag Auu) 519102 'Z2L0Z 0

3 Y REERLD 23021521
S 300 DN AVE FASSY TIVHONOA . i e
W3LSAS LW, 31113,08VNOAVND | o | e O
NOLLDIHIO HO4 HIIMIONT LI3r0Hd HSY "FHNLINHLE ¥O30 ¥ NO O3HILNNOONT ST HVYEIH 41 LI HONOHHL TIiH0
“Oel ILFHONOD "D'd ¥ NIOIHIANNCIND 51 8vBIY 4 [09°5] 0rL 30 HAAIO ¥ OL 030038W3 38 15NN ONLS Ad3AT €
SOVE OL INO WON %2 NYHL SHOM ABYA 1ON ONY %8 03393 LON TIVHS Ovd 40 3d016 SSOHD 2
TE WAL SL108 HOHINY ILYI01 0L SILVIDNEL S (1 WILH TvE0ONOW ONY JdNHDYE 380 L
“SIUON
NOILYATT3
FRCRp—— .
¥ Iv.L3a / \
et VUL S A VUV, - ———
A¥MOYOH ./ \ , Y \
\ _ © OO VU ®
/\ W_ \ i
\ \
NHONOW — n ” v LHDEH Am__u_._.m
AW fos L] Be "AYMOYOY LIYINOD "0'd lISd 000k

B4 B2 SNONNILNOD O3DHOSNIIH-NON N [o0e] 00z -

‘Ovd JLIHINCD

"0rd liSd 000%] BdW B2 03080NEY NN {o0'al 051

[l 00L] Wt 081 INOHOL Wi l05'5] 0r
'H1d30 F0H J30NINROD3Y F1IHONOD
OL TVHONOW FHN03S 04 € WAL 3SN—

/ NVId

FUNLINYLS 230 ILIHINGD

OADHEOINIZH [IBd 000%) B 82 "MOIHL [00°L1 081 Wi « J_,

\

\

\
e

105°0) €4 NIHLIM MYANITOS _.D s = [
agoLatawassy [
AMHOVE ONY TIVEONDW i ﬂ =] ||
1
| wE8ay LNN #3H ANHBS]  veceoo] @ @ ”
4 DEEWOCTHIMEUM]  TLaL] 8 10801} vriz le'es) avei) ol zol
L 5D EXENH L1089 ageLl] v
B (9] EXpEWOEE | LK Ly BoHoNY | eieeis| ¢
\ DO IVHONOW dvOONE|  tweeoa| 2
| S0GAVAE IVHONOW]|  eienia] b
ALD NOILdI0530 ON ¥O0LS | WELl
1S1 S1HVd

8€8819

Revision B October 2019

51

tyHighway.com

ini

Tr



ped 9}210u0)

[T

|

989818 | @r£F

ALINIHL
Ab

OLW 31N3'90D°aVd ILIHONOD

W3LSAS 0LW, 3LI73,04vNOAYND

DNIMEYHT 37905 LON 00

D OEIE LD

o

“pansasad sRIB I DT SR Ay Kmu) GLOZ ‘Zh-LLZ @

Q3LON ISIMHIHLO SEINN [SIHONI] SHILIWITIN I8V LNIWIHNSYIW 40 SLIND Z

"MIVE OL LNOH WOHS %Z NYHL IHON AYYA LON ONY %E 0330X3 LON TIVHS Ovd 40 340715 S50HD L

SALON
[ [a¥] 0221 “
CLd nosaspl]l Wby pZE2 WOOTIE HOHINY ONY E
Qvd 3LIHONOD D'd "WINININ [T5 "< 000t] Baii ot &
- =
\\ 8-9 NOILD3S =
! !
hl-
A
=
MIIA NV 1D
al
- -]
T e v (20l 551
g
i
g * * g
B
5] — -y - 4 - -+ - ¥ - ¥ - v ¥ __ - - ¢ -
&
1
——
- -
Y v avd 40 3903 ¥vIY Wod4 [28] 5251 NID3E lelae
3903 WoH4 [00°€] 92 1y ¥vaId [5#] wws) 30vd H3LINED [vZ] 019 LY HyB3y (5] wwgt
Y% NOILO3 -
lelas - OLLO3S ﬁ lel 92
| [—
__‘.. T ri — l9el 89z Lo-izl €28 AVE 8
- [92] 461 Lo-5L] 46w AvE ¥
SHALNTO [v2] 019 LY \ a3IVAS ATTVNDI @ | lgSO8vAl gw |w-y] w
SHvEIY [g#] wway —/ SHVEIY [cr] wwgl Xy =
- FWNTOA ILIYINCD (AIHINDIY dvady wla 3ZIS LINN
318V

Revision B October 2019

52

989819

tyHighway.com

ini

Tr



Notes:

TrinityHighway.com 53 Revision B October 2019




Notes:

TrinityHighway.com 54 Revision B October 2019




TRINITY
‘ ' Ahead of the Curve®

For more complete information on Trinity Highway products and services,
visit us on the web at www.trinityhighway.com. Materials and specifications
are subject to change without notice. Please contact Trinity Highway to
confirm that you are referring to the most current instructions.

www.trinityhighway.com

888.323.6374 (USA)  +1214.589.8140 (International)



